
TO:
RE:
DATE:
VERSION:
PART #:

www.meridianmfg.com Storage and Handling | Experience the Advantages

Valued Customers and Dealers
AccK CNMT2 Cross-Over Stairs
2019-01-28
B
13000008961-00

OF1 9

The following instructions are the recommended procedures for assembling Meridian Cross-Over 
Stairs for Secondary Containment. They can be used in conjunction with Meridian Secondary 
Containment or an OEM Secondary Containment, so long as the wall is 50" or less in height. 
 
Instructions include set-up for the following kits: 
AccK CNMT2 Cross-Over Stairs 5039:      13000008936-00
AccK CNMT2 Cross-Over Extension 48":  13000008948-00
AccK CNMT2 Cross-Over Extension 72":  13000008949-00



2 of 9

PARTS LIST

13000008961-00-01

AccK CNMT2 Cross-Over Stairs 5039

Tee Connector Post Center Cross-Over Stairs CNMT2213000008941-001

Straight Connector Post Center Cross-Over Stairs CMNT2213000009377-002

CNMT2 Cross-Over Stairs Post Center 213000008939-003

CNMT2 Cross-Over Stairs Handrail413000008940-004

Decal Max Capacity CNMT2113000008946-005

Decal Caution/Warning CNMT2113000008945-006

CNMT2 Cross-Over Stairs Midrail413000008938-007

Cross Brace Cross-Over Stairs CNMT2413000008956-008

Plug Pipe Round 1.36"-1.45" OD x 1/2"1013000008966-009

Tread Cross-Over Stairs CNMT21613000008937-0010

Stringer RH Cross-Over Stairs 50 CNMT2213000008943-0011

Platform Side Cross-Over Stairs 5039 CNMT2213000008942-0012

Stringer LH Cross-Over Stairs 50 CNMT2213000008944-0013

Manual CNMT2 Cross-Over Stairs113000008961-0014

Bolt Bag Cross-Over Stairs 5039 CNMT2113000008963-0016

BOLT, HEX, FLANGED, Steel, Mild 3/8-16 UNC X 1781307120601616a

NUT, HEX, FLANGED, Steel, Mild 3/8-16 UNC781307310000616b

Bolt Bag Brace Cross-Over Stairs CNMT2113000008957-0017

BOLT, HEX, FLANGED, Steel, Mild 3/8-16 UNC X 1101307120601617a

NUT, HEX, FLANGED, Steel, Mild 3/8-16 UNC101307310000617b

Bolt Bag Railing Cross-Over Stairs 5039 CNMT2113000008947-0015

NUT, HEX, STOVER 3/8-16 UNC Steel, Mild101307300000615a

Flat Washer 3/8221307350000615b

Hex Cap Screw 3/8 x 4 1/2-16   Gr 5101307020607215c

NUT, HEX, FLANGED, Steel, Mild 3/8-16 UNC121307310000615d

Hex Cap Screw 3/8 x 2 1/2-16   Gr 5121307020604015e

Note: This kit will include the following components listed below. Ensure all components listed are
included in the kit. If any parts are missing, contact Meridian Warranty @ 1-306-373-8448.

REF # PART # QUANTITY DESCRIPTION

13000008936-00PARTS LIST OF PN#

1

2

3

4

5

6

7

8
11 13

9

10

12



3 of 9

PARTS LIST

132000008961-00-01

AccK CNMT2 Cross-Over Stairs Extension 48"

Tee Connector Post Center Cross-Over Stairs CNMT2213000008941-001

Straight Connector Post Center Cross-Over Stairs CMNT2213000009377-002

CNMT2 Cross-Over Stairs Post Center 213000008939-003

Plug Pipe Round 1.36"-1.45" OD x 1/2"213000008966-008

Tread Cross-Over Stairs CNMT2513000008937-009

Platform Side Cross-Over Stairs Extension 48" CNMT2213000008950-0012

Manual CNMT2 Cross-Over Stairs113000008961-0013

Railing Cross-Over Stairs Extension 48" CNMT2413000008952-0017

Bolt Bag Railings Extension CNMT2113000008960-0018

Hex Cap Screw 3/8 x 4 1/2-16   Gr 521307020607218a

NUT, HEX, STOVER 3/8-16 UNC Steel, Mild21307300000618b

Flat Washer 3/861307350000618c

NUT, HEX, FLANGED, Steel, Mild 3/8-16 UNC41307310000618d

Hex Cap Screw 3/8 x 2 1/2-16   Gr 541307020604018e

Bolt Bag Treads Cross-Over Stairls Extension 48" CNMT2113000008958-0019

BOLT, HEX, FLANGED, Steel, Mild 3/8-16 UNC X 1301307120601619a

NUT, HEX, FLANGED, Steel, Mild 3/8-16 UNC301307310000619b

Note: This kit will include the following components listed below. Ensure all components listed are
included in the kit. If any parts are missing, contact Meridian Warranty @ 1-306-373-8448.

REF # PART # QUANTITY DESCRIPTION

13000008948-00PARTS LIST OF PN#

1

3

17

10

12

9

2



4 of 9

PARTS LIST

13000008961-00-01

AccK Cross-Over Stairs Extension 72"

Tee Connector Post Center Cross-Over Stairs CNMT2213000008941-001

Straight Connector Post Center Cross-Over Stairs CMNT2213000009377-002

CNMT2 Cross-Over Stairs Post Center 213000008939-003

Plug Pipe Round 1.36"-1.45" OD x 1/2"213000008966-008

Tread Cross-Over Stairs CNMT2813000008937-009

Platform Side Cross-Over Stairs Extension 72" CNMT2213000008953-0012

Manual CNMT2 Cross-Over Stairs113000008961-0013

Railing Cross-Over Stairs Extension 72" CNMT2413000008955-0017

Bolt Bag Railings Extension CNMT2113000008960-0018

NUT, HEX, STOVER 3/8-16 UNC Steel, Mild21307300000618b

Flat Washer 3/861307350000618c

NUT, HEX, FLANGED, Steel, Mild 3/8-16 UNC41307310000618d

Hex Cap Screw 3/8 x 2 1/2-16   Gr 541307020604018e

Hex Cap Screw 3/8 x 4 1/2-16   Gr 521307020607218a

Bolt Bag Treads Cross-Over Stairs Extension 72" CNMT2113000008959-0019

BOLT, HEX, FLANGED, Steel, Mild 3/8-16 UNC X 1481307120601619a

NUT, HEX, FLANGED, Steel, Mild 3/8-16 UNC481307310000619b

Note: This kit will include the following components listed below. Ensure all components listed are
included in the kit. If any parts are missing, contact Meridian Warranty @ 1-306-373-8448.

REF # PART # QUANTITY DESCRIPTION

13000008949-00PARTS LIST OF PN#

1

2
3

17

10

12

9



FIGURE 1: ATTACHING STRINGERS TO PLATFORM SIDE

5 of 9

ASSEMBLY

13000008961-00-01

Cross-Over Stairs - Stringers

1. ATTACH THE LH STRINGER PN 13000008944 (ITEM 13) AND THE RH STRINGER PN 13000008943 (ITEM 11) 

    TO THE PLATFORM SIDE (ITEM 12) USING QTY (4) 3 8" X 1" FLANGE LOCK BOLTS C/W 3 8" FLANGE LOCK
    NUTS.
 

NOTE: FOR THE BOTTOM CONNECTION BETWEEN THE PLATFORM AND STRINGER, (4) 3 8" X 1" FLANGE LOCK

BOLTS C/W 3 8" FLANGE LOCK NUTS WILL BE USED TO ATTACH TREADS TO THE STRINGERS AND SIDES IN 
THE NEXT STEP. 
 
IF USING AN EXTENSION, PLATFORM SIDE 13000008942 WILL NOT BE USED, AND THE FLANGE ON THE 
PLATFORM EXTENSION SIDE IS FACING AWAY FROM THE STRINGERS. FASTENERS CAN BE FOUND IN BOLT 
BAG 13000008963. REPEAT PROCESS FOR THE OTHER SET OF STRINGERS/PLATFORM, ENSURING THE 
STRINGER FLANGE FACE AWAY FROM THE PLATFORM SIDES. SEE FIGURE 1.
 
 
 
 

13000008953: 72" Extension

13000008950: 48" Extension

130000008942: Standard

12

13000008943

11

13000008944

13

3/8" x 1" FLANGE LOCK BOLT

3/8" FLANGE LOCK NUT

STRINGER FLANGES 
FACING OUTWARDS 
FROM PLATFORM SIDES

PLATFORM FLANGES
(WHEN APPLICABLE)
FACING OUTWARDS
FROM STRINGER SIDES



FIGURE 2: ATTACHING TREADS

6 of 9

ASSEMBLY

13000008961-00-01

Cross-Over Stairs - Treads

2. ATTACH THE STAIR TREADS PN 13000008937 (ITEM 10) TO EACH STRINGER USING QTY (2) 3 8" X 1" FLANGE 

    LOCK BOLTS C/W 3 8" FLANGE LOCK NUT ON EACH SIDE OF THE TREADS (4 BOLTS TOTAL FOR THE TREAD 
    SIDES). 
3. IN ADDITION TO CONNECTING THE PLATFORM TREADS TO THE PLATFORM SIDES, EACH TREAD GETS 

    CONNECTED TO ITS NEIGHBOURING TREADS USING QTY (2) 3 8" X 1" FLANGE LOCK BOLTS C/W 3 8" FLANGE 
    LOCK NUT. 
 
FASTENERS CAN BE FOUND IN BOLT BAG PN13000008963 FOR THE STANDARD STAIRS. SEE FIGURE 2.
 
IF USING AN EXTENSION, THE ADDITIONAL FASTENERS CAN BE FOUND IN BOLT BAG PN 13000008958 FOR 
THE 48" EXTENSION AND PN 13000008959 FOR THE 72" EXTENSION. SKIP TO PG. 8 TO CONTINUE SET-UP.

13000008937

10

3/8" HEX FLANGE NUT

3/8" x 1" HEX FLANGE BOLT

3/8" x 1" HEX FLANGE BOLT

3/8" HEX FLANGE NUT

3/8" FLANGE LOCK NUT

3/8" x 1" HEX FLANGE BOLT



FIGURE 3: ATTACHING STANDARD RAILINGS

7 of 9

ASSEMBLY

13000008961-00-01

Cross-Over Stairs - Standard Railings

4. ATTACH THE CENTER POST PN 13000008939 (ITEM 3) TO THE CENTER OF THE PLATFORM SIDE USING (2)

    3 8 X 2-1
2" HEX BOLTS C/W 3 8" FLANGE LOCK NUTS AND 3 8" FLAT WASHERS. 

5. PLACE THE TEE CONNECTOR PN 13000008941 (ITEM 1) ON TOP OF THE POST. 
6. ALIGN (2) HAND RAILS PN 13000008940 (ITEM 4) INSIDE THE TEE CONNECTOR AND THE HOLES AT THE BASE 

    OF THE STRINGERS, SECURE THE HAND RAILS IN PLACE USING (2) 3 8 X 2-1
2" HEX BOLTS C/W 3 8" FLANGE

    LOCK NUTS AND 3 8" FLAT WASHERS PER HAND RAIL.

7. BOLT THE STRAIGHT CONNECTOR PN 13000009377 (ITEM 2) TO THE CENTER POST USING (1)  3 8 X 4-1
2" HEX 

    BOLT C/W 3 8" FLANGE LOCK NUT AND 3 8" FLAT WASHER. 
8. PLACE THE (2) MID RAILS PN 13000008938 (ITEM 7) INTO THE STRAIGHT CONNECTOR AND ONTO THE 

    OUTSIDE OF THE HAND RAIL. SECURE THE MID AND HAND RAILS TOGETHER USING (2) 3 8 X 4-1
2" HEX 

    BOLTS C/W 3 8" STOVER NUTS AND 3 8" FLAT WASHERS PER MID RAIL.
9. PLACE PIPE PLUGS PN 13000008966 (ITEM 9) INTO ALL EXPOSED PIPE ENDS.
 
REPEAT STEPS 4-9 FOR THE OTHER HAND SIDE. ALL FASTENERS CAN BE FOUND IN BOLT BAG 13000008947. 
SEE FIGURE 3. SKIP TO PG. 9 AND CONTINUE WITH SET-UP.

13000008940

4

13000008938

7

3/8" FLAT WASHER

3/8" STOVER NUT

3/8" x 4-1/2" HEX BOLT

9

13000008966

3/8" x 2-1/2" HEX FLANGE BOLT

3/8" STOVER NUT

3/8" FLAT WASHER

13000008941

1

13000008939

3

3/8" x 4-1/2" HEX BOLT

3/8" STOVER NUT

3/8" FLAT WASHER

3/8" x 2-1/2" HEX FLANGE BOLT

3/8" STOVER NUT

3/8" FLAT WASHER

2

13000009377



FIGURE 4: ATTACHING RAILINGS WITH EXTENSIONS

8 of 9

ASSEMBLY

13000008961-00-01

Cross-Over Stairs - Extension Railings

10. ATTACH (2) CENTER POSTS PN 13000008939 (ITEM 3) TO THE PLATFORM SIDE USING (2) 3 8 X 2-1
2" HEX 

      BOLTS C/W 3 8" FLANGE LOCK NUTS AND 3 8" FLAT WASHERS PER POST. 
11. PLACE A TEE CONNECTOR PN 13000008941 (ITEM 1) ON EACH END OF A PLATFORM HAND RAIL 
      EXTENSION (ITEM 17). PLACE THIS ASSEMBLY ON TOP OF THE CENTER POSTS. 
12. ALIGN (2) HAND RAILS PN 13000008940 (ITEM 4) INSIDE THE TEE CONNECTORS AND THE HOLES AT THE  

      BASE OF THE STRINGERS, SECURE THE HAND RAILS IN PLACE USING (2) 3 8 X 2-1
2" HEX BOLTS C/W 3 8" 

      FLANGE LOCK NUTS AND 3 8" FLAT WASHERS PER HANDRAIL.
13. PLACE A STRAIGHT CONNECTOR PN 13000009377 (ITEM 2) ON EACH END OF A PLATFORM HAND RAIL
      EXTENSION (ITEM 17). BOLT THE STRAIGHT CONNECTORS FROM THIS ASSEMBLY TO THE CENTER POSTS

      USING (1) 3 8 X 4-1
2" HEX BOLT C/W 3 8" FLANGE LOCK NUT AND 3 8" FLAT WASHER PER CONNECTOR. 

14. PLACE THE (2) MID RAILS PN 13000008938 (ITEM 7) INTO THE STRAIGHT CONNECTORS AND ONTO THE 

      OUTSIDE OF THE HAND RAILS. SECURE THE MID AND HAND RAILS TOGETHER USING (2) 3 8 X 4-1
2" HEX 

      BOLTS C/W 3 8" STOVER NUTS AND 3 8" FLAT WASHERS PER MID RAIL.
15. PLACE PIPE PLUGS PN 13000008966 (ITEM 9) INTO ALL EXPOSED PIPE ENDS.
 
REPEAT STEPS 10-15 FOR THE OTHER HAND SIDE. ALL FASTENERS CAN BE FOUND IN BOLT BAG 13000008947. 
SEE FIGURE 4. SKIP TO PG. 9 AND CONTINUE WITH SET-UP.

17

13000008952: 48" EXTENSION

13000008955: 72" EXTENSION

13000008941

1

13000008940

4

13000008938

7

3/8" x 4-1/2" HEX BOLT

3/8" FLAT WASHER

3/8" STOVER NUT

3/8" x 2-1/2" HEX BOLT

3/8" FLAT WASHER

3/8" FLANGE NUT
3/8" x 2-1/2" HEX BOLT

3/8" FLAT WASHER

3/8" FLANGE NUT

3/8" x 4-1/2" HEX BOLT

3/8" FLAT WASHER

3/8" STOVER NUT

9

13000008966

13000008939

3

2

13000009377



FIGURE 5: ATTACHING CROSS BRACES AND DECALS

9 of 9

ASSEMBLY

13000008961-00-01

Cross-Over Stairs - Cross Braces & Decals

16. ATTACH (2) CROSS BRACES PN 13000008956 (ITEM 8) TO THE UNDERSIDE OF THE STRINGERS ON A 

      DIAGONAL USING (2) 3 8" X 1" HEX BOLT C/W 3 8" HEX FLANGE NUT PER BRACE.

17. CONNECT THE TWO BRACES TOGETHER USING (1) 3 8" X 1" HEX BOLT C/W 3 8" HEX FLANGE NUT. 
18. PLACE THE DECALS PN 13000008946 AND PN 13000008945 (ITEMS 5-6)  ON THE INSIDES OF THE 
      STRINGERS. 
 
REPEAT STEPS 16-17 FOR THE OTHER SIDE. SEE FIGURE 5. YOUR CROSS-OVER STAIR ASSEMBLY IS NOW
COMPLETE.
 
ENSURE WHEN PLACING THE CROSS-OVER STAIRS OVER THE SECONDARY CONTAINMENT WALL THAT THE 
DECALS ARE ON THE OUTSIDE OF THE CONTAINMENT, SO THEY ARE VISIBLE WHEN FIRST USING THE STAIRS. 
 

8

13000008956

3/8" x 1" HEX FLANGE BOLT

3/8" FLANGE LOCK NUT

3/8" FLANGE LOCK NUT

3/8" x 1" HEX FLANGE BOLT

13000008946

5

13000008945

6


